
ENGINEER MANUAL 

ENGINEERING AND DESIGN 

. . 

EM 1110-3-162 
April 1984 

Water Supply, Water Treatment 

Mobilizati.on Construction 

r.'Z"r.'' 
~ 

DEPARTMENT OF THE ARMY 
CORPS OF ENGINEERS 

OFFICE OF THE CHIEF OF ENGINEERS 



DAEN-ECE-G 

Engineer Manual 
No. 1110-3-162 

DEPARTMENT OF THE ARMY 
u.s. Army Corps of Engineers 

Washington, D.C. 20314 

Engineering and Design 
WATER SUPPLY, WATER TREATMENT 

Mobilization Construction 

EM 1110-3-162 

9 April 1984 

1. Purpose. This manual establishes water quality standards and design 
criteria for water treatment processes at u.s. Army mobilization facilities. 

2. -Applicability. This manual is applicable to all field operating 
activities having mobilization construction responsibilities. 
[...]
is given in chapter 3. 

2-4. Reliability. 

a. Duplicates of essential items, including pumps, settling basins, 
flocculators, filters, and chemical feeders should be provided as 
appropriate to allow periodic maintenance and repair. The degree of 
importance of each item must be evaluated on a case-by-case basis, 
considering that safe water has to be suppli~d;at all times. One train 
of essential items may be constructed initialry if this would allow the 
facility to be operational within the allotted mobilization time. 
Backup units can be constructed subsequently. 

b. Installation of emergency generating facilities at the water 
treatment plant will be required if lengthy power outages are probable. 
Likewise, if the delivery of crucial chemical supplies is uncertain, 
larger than normal stores of these chemicals must be kept on hand, 
which would necessitate larger than normal chemical storage areas. 

2-5. Operating considerations. To simplify plant operations, the 
following guidelines should be observed during the design stage. 

a. Eliminate any unnecessary equipment and operations. 

b. Locate operations requiring frequent operator attention 
reasonably close together. Filters, flocculators, and chemical feeding 
equipment generally require the most attention. 

c. Simplify chemical handling and feeding as much as possible. 
Unloading and storage areas for chemicals should be easily maintained, 
readily accessible, and clbse to the point of application of 
chemicals. 

d. Design flexibility into plants treating surface water to handle 
raw water quality changes. 

2-6. Plant capacity. The water treatment plant will be sized to 
treat sufficient water to meet the requirements given in EM 
1110-3-160. Care should be taken not to underestimate special 
water demands. 

2-2 



EM 1110-3-162 
9 Apr 84 

CHAPTER 3 

WATER TREATMENT PROCESSES 

3~1. Process selection factors. 
will be determined by considering 
-equipment, and energy factors. 

The design of treatment facilities 
all engineering, labor, materials, 

3-2. Preliminary treatment processes. Surface waters typically 
contain fish and debris which can clog or damage pumps, clog pipes, and 
cause problems in water treatment. Surface waters may also contain 
high concentrations of suspended matter. Preliminary treatment is 
employed for removal of debris and part of the suspended materials. 

a. Screens. 

(1) Coarse screens or racks. Coarse~reens, often termed bar 
screens or racks, must be provided to intercept large, suspended or 
floating material. Such screens or racks are made of 1/2-inch to 
3/4-inch metal bars spaced to provide 1 to 3 inch openings. 

(2) Fine screens. Surface waters require screens or strainers 
for removal of material too small to be intercepted by the coarse rack. 
These may be basket-type, in-line strainers, manually or hydraulically 
cleaned by backwashing, or of the traveling type, which are cleaned by 
water jets. Fine-screen, clear openings should be approximately 3/8 
inch. The velocity of the water in the screen openings should be less 
than 2 fps at maximum design flow through the screen and at minimum 
screen submergences which occur at minimum anticipated flows. 

(3) Ice clogging. In northern areas, screens may be clogged by 
frazil or anchor ice. Exposure of racks or screens to cold air favors 
ice formation on submerged parts and should be avoided to the maximum 
practicable extent. Steam or electric heating, diffusion aeration,_ and 
flow reversal have been used to overcome ice problems. 

(4) Disposal of screenings. Project planning must include 
provisions for the disposal of debris removed by coarse and fine 
screens. 

b. Flow measurement. Water treatment processes, such as chemical 
application, are related to the rate of flow of raw water. Therefore, 
it is essential that accurate flow-rate measurement equipment is 
provided. Pressure differential devices of the Venturi type are 
commonly used for measurement of flow in pressure conduits. An 
alternative selection for pressure conduits is a magnetic flow meter if 
the minimum velocity through the meter will be 5 fps or more. A 
Parshall flume can be used for metering in open channels. Flow signals 
from the metering device selected should be transmitted to the 
treatment plant control center. 

3-1 



EM 1110-3-162 
9 Apr 84 

c. Flow division. While not a treatment process, flow division. 
(flow splitting) is an important treatment plant feature that must be 
considered at an early stage of design. To insure continuity of 
operation during major maintenance, plants are frequently designed with 
parallel, identical chemical mixing, and sedimentation facilities. No 
rigid rules can be given for the extent of duplication required because 
a multiplicity of factors influence the decision. Normally, aerators 
are not provided in duplicate. Presedimentation basins may not require 
duplication if maintenance can be scheduled during periods of 
relatively low raw water sediment load or if the following plant units 
can tolerate a temporary sediment overload. If it is determined that 
presedimentation at all times is essential for reliable plant 
operation, then the flow division should be made ahead of the 
presedimentation basins by means of identical splitting weirs arranged 
so that flow over either weir may be stopped when necessary. During 
normal operation, the weirs would accomplish a precise equal division 
of raw water, regardless of flow rate, to parallel subsequent units: 
rapid-mix, slow-mix, and sedimentation. The water would then be 
combined and distributed to the filters. If presedimentation units are 
not provided, then the flow is commonly split ahead of the rapid-mix 
units. If flow division is deemed necessary, the design should allow 
flexibility in construction such that at least one system, or train, of 
units can be constructed first. Duplicate trains can then be 
constructed after the first train is in operation. 

d. Sand traps. Sand traps are not normally required at surface 
water treatment plants. Their principal application is for the removal 
of fine sand from well water. The presence of sand in well water is 
usually a sign of improper well construction or development. If sand 
pumping cannot be stopped by reworking the well, the sand must be 
removed from the well water. Otherwise, it will create serious 
problems in the distribution system by clogging service pipes, meters, 
and plumbing. Centrifugal sand separators provide an effective means 
of sand removal. 

e. Plain sedimentation. Plain sedimentation, also termed 
''presedimentation,'' is accomplished without the use of coagulating 
chemicals. Whether 'plain sedimentation is essential is a judgment 
decision influenced by the experience of plants treating water from the 
same source. Water derived from lakes or impounding reservoirs rarely 
requires presedimentation treatment. On the other hand, water obtained 
from notably sediment-laden streams, such as those found in parts of 
the Midwest, require presedimentation facilities for removal of gross 
sediment load prior to additional treatment. Presedimentation 
treatment should receive serious consideration for water obtained from 
rivers whose turbidity value frequently exceeds 1,000 units. 

(1) Plain sedimentation basins. Plain sedimentation or 
presedimentation basins may be square, circular, or rectangular and are 
equipped with sludge removal mechanisms. 

3-2 



EM 1110-3-162 
9 Apr 84 

(2) Design criteria. Detention time should be approximately 3 
hours. Basin depth should be in the approximate range of 10 to 15 
feet, corresponding to upflow rates of 600 to 900 gpd per square foot. 
Short-circuiting can be minimized by careful attention to design of 
inlet and outlet arrangements. Weir loading rates should not exceed 
approximately 20,000 gpd per foot. Where presedimentation treatment is 
continuously required, duplicate basins should be provided. 

3-3. Aeration. The term "aeration" refers to the processes in which 
water is brought into contact with air for the purpose of transferring 
volatile substances to or from the water. These volatile substances 
include oxygen, carbon dioxide, hydrogen sulfide, methane, and 
unidentified volatile organic compounds responsible for tastes and 
odor. Aeration is frequently employed at plants designed for iron and 
manganese removal. The oxygen added by aeration oxidizes dissolved 
iron and manganese to insoluble forms which can then be removed by 
sedimentation and filtration. 

a. Purposes of aeration. The principal objectives of aeration are: 

(1) Addition of oxygen to water for the oxidation of iron, 
manganese, and hydrogen sulfide and to a limited extent, organic 
matter. 

(2) Partial removal of substances that may interfere with or add 
to the cost of water treatment. Examples: Removal of hydrogen sulfide 
prior to chlorination; removal of carbon dioxide prior to lime 
softening. 

(3) Reduction of the concentration of taste-and-odor producing 
substances such as hydrogen sulfide, and to a limited extent, volatile 
organic compounds. 

b. Types of aerators. Three types of aerators are commonly 
employed. These are: (1) waterfall aerators exemplified by spray 
nozzle, cascade, and multiple-tray units, (2) diffusion or bubble 
aerators which involve passage of bubbles of compressed air through the 
water, and (3) mechanical aerators employing motor-driven impellers 
alone or in combination with air injection devices. Of the three 
types, waterfall aerators, employing multiple trays, are the most 
frequently used in water treatment. The efficiency of multiple-tray 
aerators can be increased by the use of enclosures and blowers to 
provide counterflow ventilation. The use of diffusion or bubble 
aerators will be discouraged because of the complexity of compressed 
air equipment. 

c. Use of aeration. Aeration will be considered only when treating 
ground water with high levels of dissolved iron, manganese, hydrogen 
sulfide, or other dissolved gases and volatile organic compounds which 
create odor or taste problems. Aeration will be considered for the 

3-3 



EM 1110-3-162 
9 Apr 84 

removal of carbon dioxide in ground water if lime softening is to be 
used. A laboratory ,test to determine the efficiency of aeration is 
usually required. , 

3-4. Coagulation and flocculation. Coagulation means a reduction in 
the forces which tend to keep suspended particles apart. The joining 
together of small particles into larger, settleable, and filterable 
particles is flocculation. Thus, coagulation precedes flocculation, 
and the two processes must be considered conjunctively. 

a. Purposes of coagulation and flocculation. Raw water supplies, 
especially surface water supplies, often contain a wide range of 
matter, including minerals, organic substances, and microscopic 
organisms ranging in size from about 0.001 to 1.0 micrometer. 
Particles in this size range are often referred to as "colloidal" 
particles. Larger particles, such as sand and 'ilt, readily settle out 
of water during plain sedimentation, but the Settling rate of colloidal 
particles is so low that removal of colloidal particles by plain 
sedimentation is not practicable. Chemical coagulation and 
flocculation processes are required to remove these smaller particles 
1n sedimentation basins. 

b. Chemical coagulants. The most frequently used chemical coagulant 
is aluminum sulfate: (Al2(S04)3'14H20), which averages about 17 
percent Al203 and is also called "alum" or "filter alum." Other 
aluminum compounds used as coagulants are potash alum and sodium 
aluminate, principally the latter. Other coagulants include ferric 
sulfate, chlorinated copperas (ferrous sulfate), and ferric chloride. 
Organic polyelectrolyte compounds, alone or in combination with 
conventional chemical coagulants, are also employed. The 
coagulation-flocculation processes are accomplished step-wise by 
short-time rapid mixing to disperse the chemical coagulant followed by 
a longer period of slow mixing to complete the flocculation process. 
Laboratory jar tests will normally be performed to determine the type 
and quantity of coagulant(s) best suited to the water requiring 
treatment. 

c. Design criteria for mixing. Criteria for rapid- and slow-mix 
processes have been developed on the basis of detention time, power 
input, velocity gradient (G) and the product (Gt) of velocity gradient 
and detention time. The values of G and Gt are computed from the 
following equations: 

G =(_x)l/2 
uV 

and 

3-4 



where: 

Gt = product of G and t, a dimensionless number 
G velocity gradient (fps/foot; or second-1) 

EM 1110-3-162 
9 Apr 84 

P the power dissipated in the water (ft-lb/second) 
u =water viscosity (poundf-seconds/square feet) (u = 2.73 x 

lo-S at 50 degrees F.) 
Q flow through the sedimentation unit (cfs) 
V =volume of mixing basin (cubic feet) 
t mixer detention time (seconds) 

(1) Rapid mixing. The coagulant is introduced into the water by 
rapid mixing and coagulation is initiated. Detention periods for 
rapid-mix units usually range from 10 to 30 seconds with installed 
mixer power approximately 0.25 to 1.0 hp per mgd. Power and detention 
time should be matched so that values of G will be in the approximate 
range: 500 to 1,000/second. A wire-to-wnter ~fficiency of 80 percent, 
a water temperature of 50 degrees F., a power input of 1.0 hp per mgd 
and a detention time of 10 seconds, yield a G value of about 1,000/ 
second and a Gt value of 10,000. Similarly, a 30-second detention time 
gives a G value of about 600 and a Gt value of 18,000. Long detention 
periods for rapid-mix basins should be avoided because of higher power 
requirements and inferior coagulation results. The rapid-mix basin 
should be designed to minimize short circuiting. 

(2) Slow mix. Flocculation is accomplished by slow mixing. 
Detention periods should range from 30 minutes to 60 minutes, with 
installed mixer power of approximately 0.1 to 3.5 hp per mgd. G values 
in the range of 20/second to 100/second are commonly employed. 
Corresponding Gt values will, therefore, be in the range of 36,000 to 
360,000. Tapered, slow mixing with G decreasing from a maximum of 
about 90/second down to 50/second and then to 30/second can be used and 
will generally produce some improvement in flocculation. Somewhat 
higher G values, up to 200/second, are employed in some water softening 
plants. For normal flocculation, using alum or iron salts, the maximum 
peripheral speed of the mixing units should not exceed about 2.0 fps 
and provisions should be made for speed variation. To control short 
circuiting, two to three cQmpartments are usually provided. 
Compartmentation can be achieved by the use of baffles. Turbulence 
following flocculation must be avoided. Conduits carrying flocculated 
water to sedimentation basins should be designed to provide velocities 
of not less than 0.5 fps and not more than 1.5 fps. Weirs produce 
considerable turbulence and should not be used immediately following 
flocculation. 

1-5. Sedimentation basins. Sedimentation follows flocculation, and 
the most common types of sedimentation basins in general use are shown 
in figures 3-1 and 3-2. A minimum of two basins should be provided to 
allow one unit to be out of service for repair, but construction of the 
second unit may be delayed until the first unit is operational. The 

3-5 



'"Tj. 
H 
CJ 
c 
;;tJ 
tT! 

w 
I 

f-' 

;;tJ 
tT! 
0 
1-j 
;J> 
z 
CJ 
c 
l' 
;J> 

w ;;tJ 

I en 
"' tT! 

t:J 
H 
;:;:: 
tT! z 
H 
;J> 
1-j 
H 
0 z 
o:; 
;J> 
en 
H 
z 

WATER LEVEL 

FLOW~ 

•••.•.. • ••• 0 •• .. . ~ . . . . . .... 
SLUDGE SCRAPER MECHANISM 

SLUDGE WITHDRAWAL PIPE 

0 ~ S. Army Corps of Engineers 

EFFLUENT 

t.OtT'l 
;J;>:s: 
'ijf-' 
t-il-' 

1-' 
000 
~I 

V-1 
I 

1-' 

"' N 



>-rj 
H 
0 
c::: 
:::0 
tTl 

w 
I 

N 

0 
H 
:::0 
0 
c::: 
r-< 

w > 
:::0 I 

-...! en 
tTl 
[...]
0.45-0.55 millimeter 
(1.70 
<1 percent 

If downflow softening is used, the flow rate through the softening 
medium may vary from 2 to 8 gpm per square foot but must not exceed 10 
gpm per square foot under the most severe loadings. Severe reductions 
in exchange capacity are experienced if the softener operates at rates 
of flow in excess of 10 gpm per square foot for sustained periods of 
time. With upflow softening, the rate of flow should be adjusted to 
maintain a bed expansion of from 40 to 60 percent. The degree of bed 
expansion ls a function of both the flow rate and the temperature of 
the influent water, so the flow rate must be decreased as water 
temperature decreases if a constant bed expansion is to be maintained. 

3-19 



EM 1110-3-162 
9 Apr 84 

(4) Blending. An ion exchange softener operating properly will 
produce a water having a hardness approaching zero. Inasmuch as it is 
not generally economical nor desirable to soften all water to this low 
hardness level, provisions for blending the softened water with the 
unsoftened water are desirable. 

(5) Other factors affecting 1on exchange softening. 

(a) Turbidity. Turbidity particles present in the water 
influent to the softener are deposited on the softening medium and may 
cause losses of exchange capacity and excessive head losses through the 
softener. If turbidity levels are excessive, the particles must be 
removed from the water prior to softening or special backwashing 
procedures must be implemented. 

(b) Bacterial slimes. Unless proper disinfection is 
practiced, bacterial slimes can form in the softening medium and cause 
excessive head losses and loss of exchange capacity. These slimes can 
be prevented or removed through chlorination of feedwater or 
regeneration water. 

(c) Temperature. The loss of head through a water softener 
is strongly affected by water temperature, with lower head losses 
occurring at higher temperatures. For example, at similar flow rates, 
the head loss through a softener at 122 degrees F. is only about 35 
percent of what it would be at 36 degrees F. Also, the water 
temperature affects the exchange capacity of the softener, with a 10 to 
15 percent increase at high operating temperatures (>86 degrees F.) 
over the exchange capacity at low temperatures (32 to 50 degrees F.). 

(d) Iron, manganese, and aluminum. If iron, manganese, and 
aluminum are present in the influent water, precipitates may be formed 
which coat the ion exchange media particles and cause a loss of 
exchange capacity. This problem can be avoided through treatment to 
remove the iron, manganese, and aluminum from the water prior to 
softening. 

\ 

(e) Total hardness and sodium concentration. If the total 
hardness exceeds 400 mg/1 or the sodium salts, expressed as mg/1 CaC03, 
exceed 100 mg/1, the softener should be sized on the basis of the 
"compensated total hardness" rather than the total hardness. 
Compensated hardness is calculated from the equation: 

TH = (TH) (9,000) 
c -g ,ooo - rc 

where: 

3-20 



EM 1110-3-162 
9 Apr 84 

THe = compensated hardness in mg/1 as CaC03 
TH = total hardness in mg/1 as CaC03 
TC total cations in mg/1, all expressed as Caco3 

Compensated hardness (THe) in mg/1 is converted to grains per gallon by 
multiplying by 0.0584 or dividing by 17.1. 

3-10. Iron and manganese control. 

a. Occurrence of iron·and manganese. Dissolved iron and manganese 
are encountered principally in ground waters devoid of dissolved 
oxygen. Normally, oxygenated surface waters do not contain significant 
concentrations of these metals; however, stagnant water, found in the 
bottom of thermally-stratified reservoirs, sometimes contains dissolved 
iron and manganese. Their presence in solution is associated with 
anaerobic conditions near the bottom of the reservoir. 

b. Effects of iron and manganese. Dissolved iron in excess of 1 or 
2 mg/1 will cause an unpleasant taste, and on standing, the water will 
develop a cloudy appearance. Iron concentrations appreciably greater 
than 0.3 mg/1 will cause red stains on plumbing fixtures and laundry. 
Similarly, manganese will cause black stains if present to the extent 
of more than about 0.05 mg/1. Deposits of iron and manganese can build 
up in water distribution systems and periodic "flush-outs" of these 
deposits result in objectionable color and turbidity at the consumer's 
tap. 

c. Removal by oxidation and filtration. Oxidation can be 
accomplished with dissolved oxygen, added by aeration, and by the 
addition of an oxidizing chemical, such as chlorine, chlorine dioxide, 
potassium permanganate, or ozone. Manganese is more difficult than 
iron to oxidize and precipitate. In the absence of manganese, iron can 
often be removed with minimum treatment, consisting of aeration 
followed by direct filtration. In general, aeration alone will not 
oxidize manganese unless the pH is raised to about 9.5. Strong 
oxidants, such as chlorine or potassium permanganate, are effective at 
lower pH values. To insure oxidation, precipitation, and agglomeration 
of iron and manganese and their essentially complete removal, at least 
three treatment steps are usually necessary: aeration, contact time, 
and filtration. An aerator containing trays of coke, limestone, etc., 
is commonly used. Reaction time is provided by a contact or 
contact-sedimentation basin having a detention period of at least 30 
minutes. Filtration is accomplished by conventional single or 
multt-media filters designed for a filtration rate of at least 3.0 gpm 
per square foot. The aeration step is frequently supplemented by a 
chemical oxidant, such as chlorine or permanganate. Flocculation is 
advantageous in the contact basin, particularly if Iron exceeds about 2 
mg/L 

3·-21 



EM 1110-3-162 
9 Apr 84 

3-11. Corrosion and scale control. "Corrosion" can be defined as the 
deterioration of metal by direct chemical or electrochemical reaction 
with its environment. "Scale" refers to an accumulation of solids 
precipitated out of the water. In water treatment, corrosion and scale 
are closely associated. Both must be considered in connection with the 
design and operation of the treatment works. Thin scale may be 
desirable because it can provide a measure of protection against 
corrosion. However, thick layers of scale are detrimental in both hot 
and cold water systems. It is desirable to produce a "balanced" water 
that is neither highly corrosive nor excessively scale forming. 

a. Corrosion. 

(1) The extent and nature of corrosion reactions depend upon 
many factors. Among the most important are the chemical and physical 
nature of the water, its velocity, pipe metallurgy, and pipe coating. 
Controllable factors are principally calcium content, alkalinity, and 
pH. Certain corrosion inhibitors can also be used, but relatively few 
are suitable for potable water systems. 

(2) Treatment to ineure deposition and maintenance of a thin 
layer of calcium carbonate on the pipe interior is one widely used 
means of corrosion control. The rate of formation of calcium carbonate 
is favored by high concentrations of calcium and bicarbonate and 
carbonate alkalinity. Protection of this type cannot be attained in 
waters containing very low concentrations of calcium and alkalinity. 

(3) Corrosion rates may also be reduced by the use of certain 
inhibitors. For potable water systems, the most practicable inhibitors 
are silicates and certain polyphosphate compounds. 

(4) Dissolved oxygen 
effect on corrosion rates. 
water more aggressive. 

and carbon dioxide have a significant 
Carbon dioxide lowers the pH and makes the 

( 5) Corrosion rates are influenced to some extent by all mineral 
substances found in water, but corrosion effects are so interrelated 
that it is not possible to isolate the quantitative influence of . 
individual ions. It is known that high concentrations of chloride and 
sulfate ions will produce increased corrosion rates. However, their 
adverse effects are somewhat mitigated by alkalinity (carbonate, 
bicarbonate) and calcium ions. Excessive calcium and alkalinity will 
often result in obj,ectionable scale formation. It is, therefore, 
necessary to seek a compromise between corrosion on the one hand and 
scale formation on the other. 

(6) Based on the corrosion accelerating effects of chloride and 
sulfate and the corrosion inhibiting effects of alkalinity, the 
following ratio, termed the "Corrosion Index," has been developed. 

3 .. 22 



EM 1110-3-162 
9 Apr 84 

Corrosion Index [ .02821] [C1-] + [ .02083] [S042-] 
[ .01639] [HC03-] 

where: 

[C1-] =- mg/1 chloride ion as c1-

[S042-] = mg/1 sulfate ion as S042-

[HC03-] = mg/1 bicarbonate ion as HC03-

For a pH range of about 7 to 8, and in the presence of dissolved 
oxygen, an index below about 0.1 indicates probable general freedom 
from corrosion. An index higher than 0.1 is indicative of corrosive 
tendencies. The higher the index, the greater the probability of 
corrosion. 

b. Scale. Scale problems in distribution systems are caused 
principally by calcium carbonate, magnesium hydroxide, aluminum 
hydroxide, and the oxides and hydroxides of manganese and iron. 

(1) Aluminum. Aluminum hydroxide deposits can result from 
excessive alum use for coagulation and/or improper coagulation 
practice, such as poor mixing and flocculation and incorrect 
coagulation pH. 

(2) Magnesium. Magnesium hydroxide deposits have caused serious 
difficulties in distribution systems and hot water heaters. Magnesium 
solubility is highly sensitive to pH and temperature and failure to 
exercise careful control over its stabilization following softening 
will usually lead to deposition problems. It is advisable to maintain 
magnesium hardness below 40 mg/1 and pH below 9.8. Hot water heaters 
should be operated so that water temperatures will not exceed 140 
degrees F. 

c. Chemical control of scale and corrosion. Corrosion protection 
of water system components can be achieved through the use of 
corrosion-resistant materials including plastics, copper, concrete, and 
cement-asbestos; the use of galvanized pipe; and the use of cement or 
coal-tar or calcite lined pipe. Chemical control by pH adjustment, 
and/or the addition of sodium silicate or polyphosphates to the water 
may be employed to supplement these protective measures if it is 
probable scale and/or corrosion will pose major problems to the water 
system components over the project design life. Chemical control can 
be expected to alleviate the problems but not necessarily eliminate 
them. 

3-12. Special processes. In some cases, it will be necessary to use 
raw water supplies containing unacceptably large concentrations of 
constituents that cannot be removed by conventional treatment 

.1-23 



EM 1110-3-162 
9 Apr 84 

processes. The most common of these objectionable constituents are 
mineral salts, such as sulfates and chlorides, dissolved organic 
substances, and excess fluorides. Special treatment processes are 
necessary to remove these materials. 

a. Demineralization. The presence of excessively high 
concentrations of dissolved materials in water is indicated by high 
chloride (Cl-), sulfate (So42-), and total dissolved solids (TDS) 
levels. The limits for'these substances for mobilization work are 250 
mg/1, 250 mg/1, and 500 mg/1, respectively. These limits are based on 
esthetic considerations, and considerably higher concentrations, while 
not desirable, can be tolerated. Where demineralization is required, 
processes commonly employed are electrodialysis, reverse osmosis, 
distillation, and ion exchange. Waste brine solutions derived from 
these processes must be disposed of properly• All demineralization 
processes are energy intensive, and alternative water sources should be 
thoroughly investigated before a commitment to a demineralization 
project is made. If the demineralization process selected requires 
large inputs of electricity, consideration should be given to its 
operation principally during "off-peak" hours with storage of desalted 
water until needed. 

b. Removal of dissolved organics. An effective means of removing 
dissolved organics is by their adsorption on granular activated carbon. 
Periodically, the granular carbon must be removed from the treatment 
system and reactivated in a special furnace. The carbon can serve as a 
filter medium as well as an adsorbent and is sometimes installed in 
conventional filters in place of the sand filter medium. 
Alternatively, the granular carbon may be employed in a special carbon 
contactor following conventional filtration. The granular carbon's 
effective size should be 0.7 to 1.0 millimeter; its uniformity 
coefficient, <1.9. When used in a filter, the carbon bed depth should 
be at least 2 feet and the corresponding hydraulic loading about 2 gpm 
per square foot. Where specially designed carbon contactors are 
provided following conventional filtration, 2- to 10-foot bed depths 
and hydraulic rates of about 5 gpm per square foot can be employed. 
The longer contact time provided by the deeper beds reduces 

\ 
reactivation frequency. 

c. Excess fluoride removal. Fluoride concentration in excess of 
the limits stipulated in TB MED 576 pose a health hazard and must be 
removed. Fluoride removal can be accomplished by passage of the water 
through beds of activated alumina, bone char, or tricalcium phosphate, 
electrodialysis, reverse osmosis, or ion exchange. All removal 
processes produce liquid wastes and suitable provisions must be made 
for their disposal. Guidance as to the fluoride removal process to be 
employed can be obtained from laboratory studies of process 
effectiveness and fluoride removal capacity, using samples of the water 
that is to be treated. 

3-24 



CHAPTER 4 

MEASUREMENT AND CONTROL 

EM 1110-3-162 
9 Apr 84 

4-}. Measurement of process variables. In order to determine the 
degree of effectiveness of the different treatment processes, several 
physical and chemical parameters associated with water treatment must 
be measured. After they are measured, the information must be 
evaluated so that necessary adjustments can be made in the treatment 
process. 

a. Minimum analyses. The minimum type, number, and frequency of 
analyses for water treatment plants will conform to paragraph B-1 of 
appendix B. 

b. Laboratories. Provisions should be made for laboratory 
facilities either on or off the mobilizatidn site. If feasible, the 
services of private laboratories or laboratories at nearby municipal 
water plants should be solicited. 

c. Records of analyses. Results of laboratory analyses will be 
recorded and maintained in an orderly filing arrangement. 

4-2. Control. Water treatment plant processes may be controlled by 
manual, semiautomatic, or automatic methods, which are defined as 
follows. 

a. Manual control. Manual control involves total operator control 
of the various water treatment processes. The personnel at the water 
treatment plant observe the values of the different variables 
associated with the treatment processes, and make suitable adjustments 
to the processes. 

b. Semiautomatic control. Semiautomatic control utilizes 
instruments to automatically control a function or series of functions 
within control points that are set manually. The operator manually 
starts the automatic sequence of operations. An example of 
semiautomatic control is th~ automatic backwashing of a filter after 
operator initiation of the program. 

c. Automatic control. Automatic control involves the use of 
instruments to control a process, with necessary changes in the process 
made automatically by the controlling mechanisms. When a process 
variable changes, the change is measured and transmitted to a contrql 
device which adjusts the mechanisms controlling the process. Automatic 
control systems have been developed which are reliable, but provisions 
for eme,rgency manual control must be included. 
[...]
By utilizing higher-than-normal chemical dosages, the plant. can be 
operated under emergency overload conditions and still produce water 
meeting drinking water standards. In deriving the above data, the 
following emergency conditions were assumed: 

(1) All raw water pumps are operated, giving a raw water flow of 
3.3 mgd, which is 1.5 times nominal design rate. 

(2) Both first- and second-stage rapid mix, flocculation, and 
sedimentation units on one side of plant are out of service. 

A-8 



EM 1110-3-162 
9 Apr 84 

(3) Reference elevation of water in first-stage flow division 
structure upstream from flow division weirs is arbitrarily established 
at the 100 foot mark. 

(4) Raw water transmission pipe is assumed to be a flow division 
st~ucture to first-stage rapid mix with a 44.5 foot, 16-inch pipe 
having a C value of 100. 

(5) Plant units in service: 

Half of first-stage flow division structure. 

First-stage rapid mixer and first-stage 
flocculator-clarifier. 

Half of second-stage flow division structure. 

Second-stage rapid mixer and second-stage 
flocculator-clarifier. 

All (4) filters, with filter level control equipment, etc., 
operating normally. 

(6) Filters are to be washed when head loss exceeds 
approximately 8 feet. 

k. Wash water. Water supply for filter backwash can be supplied by 
a special pump, sized to provide the required flow. If used, backwash 
pumps should be provided in duplicate. An alternative is an elevated 
wash water storage tank providing gravity flow. The capacity of this 
tank should be at least 1.5 times maximum wash water requirement for a 
single filter. For this example, it is assumed that two filters will 
be washed in succession, each for 15 minutes, at maximum rate. A water 
tank having a capacity of three times the wash requirement for a single 
filter is recommended. Its capacity will be: (3)(15)(14)(14)(15) or 
132,000 gallons. The wash water storage tank is refilled by pumping 
filtered water from the clearwell. Duplicate, 
automatically-controlled, refill pumps should be provided. A single 
pump should be capable of refilling the wash water tank in 
approximately 4 hours. A wash water rate-of-flow controller should be 
provided on the main wash water line serving the filters. Rate of wash 
water flow and totalizing instrumentation with readout visible during 
the washing process should also be provided. 

1. Wash water recovery. Filter wash water can be recovered and 
recirculated through the plant. Solids contained in the wash water are 
removed in the plant sedimentation basins. Wash water recovery 
requires the construction of a basin into which the wash water is 
discharged. The basin bottom should slope steeply toward the suction 
pipe of the recycling pump. The capacity of the basin should be 

A-9 



EM 1110-3-162 
9 Apr 84 

approximately equal to the value of two, maxtmum rate, 15-minute filter 
washes, or about 90,000 gallons. For an assumed schedule of two filter 
washes every 12 hours, the recycle pump should have a capacity of about 
125 gpm so that the recovery tank will be emptied in about 12 hours. 
The recycle pumps should be provided in duplicate. The recovery tank 
should be equipped with an overflow and a drain connection, both 
discharging to the plant waste disposal system. Under unusual 
circumstances, associated with raw water quality, it may be undesirable 
to recycle wash water. For such a situation, the wash water can be 
discharged to the recovery basin and then drained slowly to the plant 
waste disposal system. 

m. Chemical application. Table A-1 summarizes major features of 
chemical application and related factors. 

n. Chemical storage space. Chemical storage space requirements 
must be analyzed in terms of required application rates, shipping 
schedules and quantities. In general, a 30-day supply of a given 
chemical, based on estimated average feed rate, is the minimum storage 
volume that should be provided. If chemicals are purchased in bulk, 
the minimum storage volume available should be 150 percent of the 
volume of one bulk shipment, or about 30 days of storage at average 
feet rate, whichever is greater. For example, if the chemical purchase 
contract is for liquid alum, depending on local conditions, the 
manufacturer may elect to ship as follows: rail tank cars, 7,000 to 
10,000 gallons; tank trucks, 3,600, 4,000 or 5,000 gallons. For rail 
delivery, minimum storage should be 1.5 x 10,000 or 15,000 gallons. 
For tank-truck delivery, minimum storage should be 1.5 x 5,000 or 7,500 
gallons. If the estimated average alum feed rate is 30 mg/1 and the 
plant is operated at design rate, 2.2 mgd, daily requirements, in terms 
of dry alum, are (30)(8.34)(2.2) or 550 pounds per day. Liquid alum, 
as furnished by the manufacturer, normally contains 5.4 pounds of dry 
alum per gallon of solution. The daily alum solution requirement will, 
therefore, be about 102 gallons. A storage volume of 15,000 gallons 
provides about 150 days of storage at average feed rate and design flow 
rate; a storage volume of 7,500 gallons, about 75 days. In this 
example, standard shipping volumes determine storage capacity. If the 
alum supply is to be purchased and stored in 100 pound bags, minimum 
bag storage space equivalent to (30)(550) or 16,500 pounds of alum 
should be provided. Loosely-packed, dry alum has a bulk density of 
about 50 pcf. The minimum bag storage volume should, therefore, be 
about 330 cubic feet arranged so that bags can be handled and stored on 
pallets. Suppliers should be consulted in advance of design regarding 
shipping quantities, schedules, and costs. It may be possible to 
reduce overall- shipping and handling costs by providing plant storage 
capacity that will permit the manufacturer to ship in larger 
quantities. 

A-2. Iron and manganese removal. Source of raw water - ground water, 
containing approximately 3.0 mg/1 of iron and 0~25 mg/1 of manganese. 

A-10 



EM 1110-3-162 
9 Apr 84 

No sulfide present. The pH of the raw well water is 7.5. Laboratory 
studies have indicated that iron and manganese oxidation and 
precipitation can be readily accomplished by aeration and chlorination, 
followed by a short period of flocculation. (Prediction of the 
performance of an iron-manganese removal treatment plant, based only on 
t~e chemical characteristics of the raw water, is difficult due to the 
variety of factors that can influence the removal processes. .For this 
reason, laboratory and possibly pilot plant tests are desirable prior 
to the design of the treatment plant.) 

a. Facility to be served. The water treatment plant will serve an 
Army boot camp. 

b. Population served. 

Resident 5,200 

Nonresident 3,600 

Effective population = 5,200 + 3,600 = 6,400 
3 

c. System design capacity. 

Capacity factor: 1.43 

Design population= (1.43)(6,400) = 9,152 

System design capacity, based on population = 
(9,152)(150) = 1,372,800 gpd. Use 1.37 mgd 

Special design capacity for industrial processes and 
landscape irrigation: 0.30 mgd 

Total system design capacity: 1.37 + 0.30 = 
1.67 mgd = 1,160 gpm = 2.58 cfs 

d. Aeration. Provide flow-division structure followed by two 
natural-draft, multiple-tray aerators. Flow is divided equally between 
aerators. Each aerator has a distributor tray, three coke trays, and a 
collector tray, with the coke and collector trays spaced 18 inches 
apart. Dimensions of trays are 7.5 feet by 7.5 feet. Hydraulic 
loading is 10 gpm per square foot. Each tray is filled to a depth of 6 
inches with 2 inch pieces of coke. The distributor tray orifices are 
sized and spaced to insure 2 inches of head on the orifices. In a mild 
climate, aerators can be located outdoors where good, natural 
ventilation will be obtained. If severe freezing conditions are 
likely, aerators must be housed and mechanical ventilation provided. 
Flow-division structure ahead of aerators must be designed so that 

A-ll 



EM 1110-3-162 
9 Apr 84 

either aerator can be taken out of service for maintenance while plant 
continues to operate at full capacity. See figure A-2. 

e. Chlorination. Provide two identical solution-type chlorinators, 
each capable of applying up to 5.0 mg/1 of chlorine to the aerated 
water. For a 5 mg/1 dosage, the total daily chlorine requirement will 
be (5)(8.34)(1.67) or 69.6 pounds of chlorine per day. Apply chlorine 
to effluents from aerators. 

f. Flocculation-sedimentation. Provide flow division structure for 
aerated water and two identical, circular, flocculator-clarifiers 
equipped for mechanical flocculation and sludge removal. Flocculator 
zone, located in center of the basin, should have a detention time of 
approximately 30 minutes at 50 percent of design flow. Peripheral 
sedimentation zone should have a detention time of approximately 2 
hours, and an upflow rate of approximately 0.75 gpm per square foot 
(1,080 gpd per square foot). These requirements can be met by a 
flocculator-clarifier basin with an overall diameter of 36 feet and a 
side water depth of 12 feet. Clarifier effluent should be collected by 
means of a weir and launder along the periphery of the basin. Aerator 
effluent division structure allows either basin to be out of service 
while utilizing both aerators, or both basins in service while only one 
aerator is operating. Provide basin overflow piping and sludge 
withdrawal piping. Provide cover structure for basins if severe 
freezing conditions are anticipated. 

A-12 



WELLS 

EM 1110-3-162 
9 Apr 84 

FLOW DIVISION STRUCTURE 

r------AERATORS ------..J 0 

FLOW DIVISION STRUCTURE 

FILTERS 

CLEAR WELL 

TO SERVICE 

U. S. Army Corps of Engineers 

FIGURE A-2. SCHEMATIC OF IRON AND MANGANESE REMOVAL PLANT 

A-13 



EM 1110-3-162 
9 Apr 84 

Table A-1. Chemical Application 

Chemical Storase 

Aluml Chemical stora~e area 

Elevated hopper in 
chemical feeder room 

Tanks in bldg. 

Ferric Chemical storage area 
sulfa tel 

Elevated hopper in 
chemical feed roo~ 

Poly- Chemical storage area 
electro-
lyte2 

Chlorine4 Separate ventilated 
room in chemical feed 

'(' '·, 

at:e~ 

~O~S,!;!,S it,llll 
. . ' -, ·'I.' .t - ~' ,·, 

pei:~,t:t-

~~t:l~~e 

Activate.d Chemical ~torage ~r,ea ca.r!l ... o.·.·.n.: .. ·.s ' area ' . .. . ... 
" -~~'· ,: ~" .. , 

Feed 
Equipment 

Dry 

Dry 

Solution 

Dry 

Dry 

Solution 

So\utiot). 
y ". l '·:{ ; ~".·.,\ 

~ -14 

Feed Points 

First- and 
second- stage 
rapid-mix · 

First- and 
second-stage 
rapid-mix 
basins. · 

First-stage 
rapid-mix 
basins 
or 
C,ombinec! ~ilter 
i~fluent 

~~pid-11li]!: 
~~'iris an4/ o.r 
cc?9if?iqed, .. til ter 
in.~tuent • ·· 
~~~lo.r··· 
com&1ned ~Ht~~ 
~~fv~i~f 

FiHt-~t:~.ge 
fai>icl,-~1. ~·'~.a~ ir1~ 
Comb:lne<t ·: f.i 1 ter ·. 
~r:t~-r~~~{ ' . j "' 



Notes: 

EM 1110-3-162 
9 Apr 84 

1 Alum (or ferric sulfate), the principal coagulant, and 
associated feed systems are critical to plant performance and 
water safety. Therefore standby feeding facilities and ample 
re~erve coagulant storage must be provided. 

2 Alternative feed points are provided in the interest of 
treatment flexibility. Normally, polyelectrolyte will be applied 
at the first-stage rapid-mix basins; but under some raw water 
quality conditions, it may provide advantageous to feed an 
additional small quantity, 0.1 mg/1 or less, of polyelectrolyte to 
the combined filter influent. Polyelectroiyte, so applied, acts 
as a filter aid and improves turbidity removal by the filtration 
process. 

3 Chlorine and the chlorine feed systems are critical to the 
production of safe water. Standby chlorination equipment and 
ample reserve chlorine storage space must be provided. 

4 Alte~native feed points are provided in the interest of 
treatment flexibility. Normally, sufficient chlorine will be fed 
at the second-stage rapid-mix basins to provide a free chlorine 
residual in the effluent from the filters. The residual is then 
adjusted upward as necessary by application of a small amount of 
chlorine to the combined filter effluent. Chlorine will be 
applied to the combined filter influent only when little or no 
chlorine residual is present in the sedimentation basin 
effluents. 

5 Alternative feed points are provided in the interest of 
treatment flexibility. Activated carbon will be used on an 
intermittent basis, as required, for taste-and-odor reduction. 
When it is necessary to apply large quantities of carbon, it 
should be applied to the first-stage rapid-mix basins. For some 
tast-and-odor conditions, the effectiveness of the carbon may be 
increased by splitting the carbon dosage between the first-stage 
rapid-mix basins and the combined filter influent. When using a 
split carbon feed, the bulk of t~e carbon should be applied to the 
rapid-mix basins with no more than about 10 percent of the total 
carbon application going to the combined filter influent. Under 
these conditions, it probably will be necessary to increase the 
chlorine dosage to the combined filter effluent in order to 
provide disinfection and an adequate residual in the water 
delivered to service. 

A-15 



APPENDIX B 

LABORATORIES AND LABORATORY ANALYSES 

EM 1110-3-162 
9 Apr 84 

B-1. Minimum analyses for Army water treatment plants. The minimum 
number and frequency of analyses to insure drinking water of acceptable 
quality are determined by the size of the system a~d the treatment 
required. The frequency of analyses must also be adjusted locally to 
meet changing raw water characteristics. For purposes of establishing 
the required analytical frequency, water treatment plants have-been 
divided into two classes, Class A and Class B. A Class A plant is any 
plant employing treatment beyond chlorination. A Class B plant is any 
plant which provides only chlorination. Minimum analysis frequencies 
are listed in table B-1. 

B-1 



EM 1110-3-162 
9 Apr 84 

Table B-1. .Minimum Analysis Frequencies 

PLANT 
CLASS 
A B 

X 
X 
X 

X 
X 

X 
X 
X 
X 
X 
X 

X 
X 
X 

X 

X 
X 

X 
X 

X 

MINIMUM 
ANALYTICAL FREQUENCY 

2/day 
2/day-plant, 2/week-system 
8/mon.th for first 1,000 
population. One additional 
sample/month for each 1,000 
additional population. 
2/month 
1/day 

1/day 
1/day 
2/day 
2/month 
2/month 
2/month 

1/week 
1/week 
1/day to 2/m,onth 

1 Where controlled. 

CONSTITUENT/ANALYSES 

Chlorine residual 
Fluoride! 
Total Coliform2 

Total Plate Count2 
Turbidity (surface 
water) 
Hardness! 
Alkalinity! 
pH 
Temperature 
Calcium 
Total Filtrable 
Residue 
Ironl 
Manganese! 
Coagulation Test 
(where chemical 
addition is 
employed) 

2 The installation medical authority is responsible for 
bacteriological sampling of the potable water supply. However, in 
some instances (e.g., due' to the remoteness of medical laboratory 
support), it may be desirable to have bacteriological surveillance 
capability available at the water treatment plant. Facilities 
engine.ering personnel should coordinate such instances with the 
install~tion medical authority,to prevent needless duplication of 
equipment. 

U. S . Army Corps of Engineers 



Government Publications. 

Department of the Army. 

EM 1110-3-160 

EM 1110-3-161 

EM 1110-3-163 

EM 1110-3-164 

TB MED 576 

Nongovernment Publications. 

APPENDIX C 

REFERENCES 

EM lJ 10-3-162 
9 Apr 84 

Water Supply, General Considerations. 
\ 

Water Supply, Water Sources. 

Water Supply, Water Storage. 

Water Supply, Water Distribution 
Systems. 

Sanitary Control and Surveillance of Water 
Supplies at Fixed and Field 
Installations. 

Ame.r lean Water Works Association (AWWA), 6666 West Quincy 
Avenue, Denver, Colorado 80235 

Manual. 

M3 Safety Practice for Water Utilities. 

C-1 




